VERSION 0507




PLA—-200

HARDWARE ILLUSTRATION SHEET

Qty.
Al. M12X8B0 HEX HEAD BOLT [epcs]| Al AZ A3 Ad
A2. M12X75 HEX HEAD BOLT [1PCS]
A3. M12X70 HEX HEAD BOLT [3PCS]
A4. M10X40 HEX HEAD BOLT [7PCS]
A5. STEEL CHAIN [1PCS]
Bi. M12 NYLON LOCK NUT [6PCS]
B2. M10 NYLON LOCK NUT [7PCS]
C1. Mi2 (I1.D) WASHER [10PCS]
D1. #110 PULLEY (9213-002) [5PCS]
D2. 75 PULLEY (9213-006) [2PCS]
D3. 2"XR2" FOOT CAP (9212-003) [1PCS]
D4. 2"X2” END CAP (9211-006) [2PCS]
D5. ¢1” ROUND END CAP (9211-016) [RPCS]| Dps D7 D8 D9 D12
D6. 60X45 NYLON BUSHING (9211-032) [2PCS] E |
D7. RUBBER GRIP (9212-016)— [4PCS] @ %\ @ &, e
D8. 50X6t RUBBER DOUNT (9310-019) [1PCS]
D9. ¢8 SPRING SNAP LINK (8810-—001) [4PCS]| pyg DI1
D10. STEEL CABLE [1PCS]
D11. STEEL CABLE+CHAIN [ipcs)| <) ® & r~ D
D12. #6 SPRING SNAP LINK (8810-002) [1PCS] (\

o
9 10 11 12 13 14 15 16 17 18 19 20

PAGE 1




PLA-200 PARTS ILLUSTRATION SHEET

A [1PCS]

D [1PCS]
A
L
E [1PCS]
B [1PCS]
F [1PCS]
[+ IR B —)
C [1PCS]
O/
4\\ G [2PCs]
. 35— 8342-014
Co—

PAGE 2




Top Cross Support for

Power Rack #WPR-78A

or Pro—Power Rack
#WPPR—BZA

D7X2

Bottom Cross Subport for
Power Rack #WPR-78A or
Pro—Power Rack #WPPR—-82A




